



CERTIFICATE OF HIC METER TESTING

.....Bark Test 2M -200MM.....

TESTED BY:

PLAY SERVICES IRELAND LIMITED ON 7<sup>th</sup> SETPTEMBER 2020.

TO EUROPEAN STANDARD: EN 1177:2018

Woodside Garden Products.

Hacketstown

Co Carlow

Ireland

Bark Test 200mm	HIC	Drop Height	Grain Size Percentage
1#	189	2.01M	Play Grade Percentage 90%
2#	134	1.98M	
3#	166	2.00M	
4#	212	2.01M	
5#	186	2.01M	

Inspector Signature: - 

Material was contained within a wooden frame to the depth of 200mm and 300mm for a fall height of 2 meters and 3 meters, respectively. "This material shall also conform to the requirements of EN 1176-1, In particular clauses 4 and 6"

The uncertainty of this result under controlled laboratory conditions +/-7%. Under site conditions the uncertainty may be greater.



This certificate has been awarded in accordance with the terms of business of Play Service Ireland Ltd (us, we, our) and on the basis of information provided to us by the company named above (the Company), and what we could observe on the day of the test.

For further details of the scope of the test carried out by us, please ask the Company for a copy of the test report.



**PSI**

PLAY SERVICES IRELAND